



• 68 Langley Avenue • Arnold • Nottingham • NG5 6NN •

## **BS 7976-2 Slip Test Certificate**

**This is to certify that the Sample referenced:** Heavy Duty Overshoes (360 GSM PVC Sole) tested on a ceramic Tile

**Tested On:** 29/03/2021

**By:** Kevin O'Brien

**On behalf of:** Blue Box Disposables GB Ltd

---

Achieved the following results; BS 7976-2 Pendulum slip testing

**PTV in dry conditions: 58 – Low Risk**

**PTV in Water Wet conditions: 32 – Moderate Risk**

**Slider:** 96 (Four 'S')

**Additional information:**

Test readings are returning low risk values in dry conditions in all directions and Moderate risk readings in water wet conditions in all directions.

The overshoes do not have a detrimental effect on the slip resistance of the surface tested in wet or dry conditions.

---

**Test Equipment Used:**

**KSS Pendulum Machine – Serial No:** ST06

**Calibrated By:** Knightcott Surface Solutions (KSS)

**Calibration Date:** 04/05/2020 - **Calibration Due Date:** 03/05/2021

**Certificate No:** CN 814

The above assessment was carried out by Nationwide Slip Testing Ltd adhering to the UKSRG, HSE and CIRIA guidelines on pedestrian slip risk assessment.

The results given are accurate representations of data acquired in testing and through the information from the client.

The results have been interpreted to give slip risk classifications based on parameters recommended by the UKSRG and HSE.